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 Basic Treatment Strategy

Algorithms

Protocols

  Basic TBasic Treatment reatment StrategyStrategy
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Initial Treatment StrategyInitial Treatment Strategy

Induction:
• VAD or VDD
•Thal + Dex
• MP or MPT

High dose chemotherapy Interferon / corticoids
Thalidomide or Thal

 

+ Dexamethasone

Induction Consolidation Maintenance

Lenalidomide + Dex
Bortezomib + Dex
PAD…others

Novel consolidation
Lenalidomide + DEX
Bortezomib

 
combo’s, others

or
No Maintenance



Conventional therapy (VAD, MP)

Autologous transplantation

New drugs (Thal, Velcade, Revlimid)

ConventionalConventional therapytherapy (VAD, MP)(VAD, MP)

AutologousAutologous transplantationtransplantation

NewNew drugsdrugs ((ThalThal, , VelcadeVelcade, , RevlimidRevlimid))



Treatment aims
in the 21th century
TreatmentTreatment aimsaims

in in thethe 2121thth centurycentury
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z Strong response - at least VGPR (>90%)
z Long-term remission

 &

z Quality of life - maximal level
z Short treatment & long interval without treatment
z Thinking about future - no induction of toxicity which will

block the use of other drugs in the future

zz StrongStrong response response -- atat leastleast VGPR (VGPR (>>90%)90%)
zz LongLong--term term remissionremission

  &&

zz QualityQuality ofof lifelife -- maximalmaximal levellevel
zz ShortShort treatmenttreatment & & longlong interval interval withoutwithout treatmenttreatment
zz ThinkingThinking aboutabout futurefuture -- no no inductioninduction ofof toxicity toxicity whichwhich willwill

blockblock thethe use use ofof otherother drugsdrugs in in thethe futurefuture

TreatmentTreatment
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Basic Treatment StrategyBasic Basic Treatment StrategyTreatment Strategy
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FOCUS ON LONG PERIOD OF LIFE WITH CANCER 

10  YEARS

4  RELAPSES

FOCUS ON LONG PERIOD OF LIFE WITH CANCER FOCUS ON LONG PERIOD OF LIFE WITH CANCER 

10  YEARS10  YEARS

4  RELAPSES4  RELAPSES

Basic Basic TreatmentTreatment
 
StrategyStrategy
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Rules
for the treatment of MM

according guidelines
of

CMG and SMS

RulesRules
forfor thethe ttreatmentreatment ofof MMMM

accordingaccording guidelinesguidelines
ofof

CMG CMG andand SMSSMS
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If
 

we
 

have
 

more than
 

one
 

treatment
 

options
 

than
 

we
 

has 
change

 
treatment

 
when

 
it

 
is: 

A:     NOT EFFECTIVE  

B:     POORLY TOLERATED 

IfIf
 

wewe
 

havehave
 

more more thanthan
 

oneone
 

treatmenttreatment
 

optionsoptions
 

thanthan
 

wewe
 

has has 
changechange

 
treatmenttreatment

 
whenwhen

 
itit

 
isis: : 

A:     NOT EFFECTIVE  A:     NOT EFFECTIVE  

B:     POORLY TOLERATED B:     POORLY TOLERATED 

ReasonsReasons
 
for for thethe

 
TreatmentTreatment

 
DiscontinuationDiscontinuation
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STABLE DISEASE  
IS NOT SATISFIED RESPONSE

MINIMAL RESPONSE (M-Ig
 

< 50%) 
IS  NOT SATISFIED RESPONSE

STABLE DISEASE  STABLE DISEASE  
IS NOT SATISFIED RESPONSEIS NOT SATISFIED RESPONSE

MINIMAL RESPONSE (MMINIMAL RESPONSE (M--IgIg
 

< 50< 50%) %) 
IS  NOT SATISFIED RESPONSEIS  NOT SATISFIED RESPONSE

ReasonsReasons
 
for for thethe

 
TreatmentTreatment

 
DiscontinuationDiscontinuation
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STABLE DISEASE  
IS NOT SATISFIED RESPONSE

MINIMAL RESPONSE (M-Ig
 

< 50%) 
IS  NOT SATISFIED RESPONSE

STABLE DISEASE  STABLE DISEASE  
IS NOT SATISFIED RESPONSEIS NOT SATISFIED RESPONSE

MINIMAL RESPONSE (MMINIMAL RESPONSE (M--IgIg
 

< 50< 50%) %) 
IS  NOT SATISFIED RESPONSEIS  NOT SATISFIED RESPONSE

ReasonsReasons
 
for for thethe

 
TreatmentTreatment

 
DiscontinuationDiscontinuation

WE NEED AT LEAST PARTIAL RESPONSE
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NewNew
 

drugsdrugs
 

havehave
 

significantsignificant
 

benefitbenefit
 

for for patientspatients
 withwith

 
relapserelapse

 
andand

 
resistantresistant

 
diseasedisease

 TheThe
 
keykey

 
rulesrules

 
are: are: 

1. Do not use 1. Do not use monotherapymonotherapy
 

2. 2. ReserveReserve
 
otherother

 
newnew

 
drugsdrugs

 
for for thethe

 
futurefuture

Benefit
 
of

 
the

 
new

 
drugs

 
-

 thalidomide
 
and

 
bortezomibe, lenalidomide

 

BenefitBenefit
 
ofof

 
thethe

 
newnew

 
drugsdrugs

 
--

 thalidomidethalidomide
 
andand

 
bortezomibebortezomibe, , lenalidomidelenalidomide
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Algorithms
of the MM treatment

AlgorithmsAlgorithms
of the MM treatmentof the MM treatment
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Treatment Strategy
for

JUNIORS 
(< 65 years)

TreatmentTreatment StrategyStrategy
forfor

JUNIORS JUNIORS 
((< 65 years< 65 years))
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1. NEW DIAGNOSIS: TRANSPLANTATION    
(gold

 
standard) 

2. FIRST RELAPSE:     THALIDOMID
 or

 
VELCADE

 based
 
regimen

 

+ re-transplantation
 
if

 
the

 
regimen

 
is

 
toxic

 or
 
response after

 
4 cycle

 
is

 
less

 
than

 
50% (PR)

 

1. NEW DIAGNOSIS: TRANSPLANTATION    
(gold

 
standard) 

2. FIRST RELAPSE:     THALIDOMID
 or

 
VELCADE

 based
 
regimen

 

+ re-transplantation
 
if

 
the

 
regimen

 
is

 
toxic

 or
 
response after

 
4 cycle

 
is

 
less

 
than

 
50% (PR)
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3. THIRD RELAPSE:    THALIDOMID
 or

 
VELCADE

 based
 
regimen

 

+ re-transplantation
 
if

 
the

 
regimen

 
is

 
toxic

 or
 
response after

 
4 cycle

 
is

 
less

 
than

 
50%   

(PR)
 

33. THIRD RELAPSE:    THALIDOMID
 or

 
VELCADE

 based
 
regimen

 

+ re-transplantation
 
if

 
the

 
regimen

 
is

 
toxic

 or
 
response after

 
4 cycle

 
is

 
less

 
than

 
50%   

(PR)
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Léčba mnohočetného myelomu dle guidelines CMG , 
aktivní protokoly platné od 1.4.2007, pro pacienty  

do  65 let -primoléčba  
 

 
          
 
   
                                      
 
 
  
                                                                            
                                          
 
 
 
 
 
 
                
 
 
 
 
 
 
 
 
 
 
 

    

Nově diagnostikovaný mnohočetný myelom program JUNIOR 

4x INDUKČNÍ  REŽIM
CTD, CAD, …. 

AUTOLOGNÍ TRANSPLANTACE 
Melphalan 200mg/m2 

Bez léčby, 
dispenzarizace do dalšího 

relapsu 

Udržovací léčba  
THALIDOMID 
100mg denně 
Maximálně 1 rok 

Léčebná odpověď ≥ VGPR 
(pokles MIG ≥90%) 

STIMULAČNÍ REŽIM 
Cyklofosfamid 2500mg/m2 + G-CSF 5-10ug/kg 

Sběr štěpu dostačující na tři autologní transplantace  

2.AUTOLOGNÍ TRANSPLANTACE 
Melphalan 200mg/m2 

  

Léčebná odpověď ≤ VGPR 
(pokles MIG ≤90%) 
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Treatment Strategy
for

SENIORS 
(> 65 years)  

TreatmentTreatment StrategyStrategy
forfor

SENIORS SENIORS 
((> 65 years> 65 years)  )  
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1. NEW DIAGNOSIS:   THALIDOMID
 based

 
regimen

 
or

 melphalan-prednison
 (MP) 

1.-3. FIRST RELAPSE: THALIDOMID
 or

 
VELCADE

 based
 
regimen

 
or

 
MP  

1. NEW DIAGNOSIS:   THALIDOMID
 based

 
regimen

 
or

 melphalan-prednison
 (MP) 

1.-3. FIRST RELAPSE: THALIDOMID
 or

 
VELCADE

 based
 
regimen

 
or

 
MP  
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Algorithms
of the MM treatment

Summary

AlgorithmsAlgorithms
of the MM treatmentof the MM treatment

SummarySummary
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GOLD STANDARD 
Melphalan 200mg/m2 

day -1
single transplantation

for patients achieving VGPR
(70-80%) 

GOLD STANDARD GOLD STANDARD 
MelphalanMelphalan 200mg/m2 200mg/m2 

dayday --11
single single transplantationtransplantation

for for patientspatients achievingachieving VGPRVGPR
(70(70--80%) 80%) 

Attal et al. N Engl J Med. 1996; 335(2):91-7.
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1. Thalidomid v primol1. Thalidomid v primolééččbběě
 2.  Interferon nen2.  Interferon neníí

 
doporudoporuččen jako en jako ÚÚLL

 3.  Udr3.  Udržžovacovacíí
 
llééččba je jen ba je jen „„momožžnná“á“

 
a toa to

 thalidomid 100mg/den po dobu    thalidomid 100mg/den po dobu    
maximmaximáálnlněě

 
1 roku 1 roku 

4.  4.  PR po 4 cyklech a VGPR po lPR po 4 cyklech a VGPR po lééččbběě
 jako kljako klííččovovéé

 
rozhodovacrozhodovacíí

 
bodybody

 5.  Zm5.  Změěny reny režžimimůů
 
ppřři toxiciti toxicitěě

 
a rezistencia rezistenci

Změny oproti Guidelines
 
z roku 2005ZmZměěny oproti ny oproti GuidelinesGuidelines
 
z roku 2005z roku 2005
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ČE S KÁ M YE LO M O VÁ S KU P IN A

 HOW TO 
INTRODUCE         

THE BENEFIT OF 
thalidomide

 
TO ALL 

SUITABLE    
PATIENTS

ThalidomideThalidomide
 
BasedBased

 
RegimensRegimens

 
for for NewlyNewly

 
DiagnosedDiagnosed

 PatientsPatients
 
withwith

 
MultipleMultiple

 
MyelomaMyeloma



II.II.
 
NEW POSSIBLE STANDARD IS NEW POSSIBLE STANDARD IS 

THALIDOMIDE 100MG/DAYTHALIDOMIDE 100MG/DAY
 

BUT OPTIMAL MT IS NOT KNOWNBUT OPTIMAL MT IS NOT KNOWN

Where
 
we

 
are staying

 
NOW ?  WhereWhere

 
wewe

 
are are stayingstaying

 
NOW ?  NOW ?  
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Thalidomide
 
maintenance

 
after

 
AT-

 Trial
 
IFM 99 02 

A -no MT; B -
 

pamidronate; C -
 

pam+thalidomid) 

ThalidomideThalidomide
 
maintenancemaintenance

 
afterafter

 
ATAT--

 TrialTrial
 
IFM 99 02 IFM 99 02 

A A --no MT; B no MT; B --
 

pamidronatepamidronate; C ; C --
 

pampam++thalidomidthalidomid) ) 

zA -no therapy (n= 200pts.) 

zB - Pamidronate (n= 196 pts.)

zC - Pamidronate +Thalidomide (n= 201 pts.)

Attal
 

et al. Blood
 

2006; 108, 10: 3289-3294.CMGCMGC
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Thalidomide
 
maintenance

 
after

 
AT-

 Trial
 
IFM 99 02 

A -no MT; B -
 

pamidronate; C -
 

pam+thalidomid) 

ThalidomideThalidomide
 
maintenancemaintenance

 
afterafter

 
ATAT--

 TrialTrial
 
IFM 99 02 IFM 99 02 

A A --no MT; B no MT; B --
 

pamidronatepamidronate; C ; C --
 

pampam++thalidomidthalidomid) ) 

Attal
 

et al. Blood
 

2006; 108, 10: 3289-3294.

z Do studie bylo zařazeno celkem 597 pacientů - 3 ramena

z Celkově rameno s thalidomidem jasně lépe při hodnocení ve 4 letech

 doby do relapsu
 
(interval event

 
free

 
survival)   

 A (37%) vs. B (35%)
 
vs. C (50%)

 
;  p=0,003

 celkového přežití
 
(overall

 
survival): 

 A (87%) vs. B (76%)
 
vs. C (74%);

 
p=0,04 
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BUT ?!?!BUT ?!?!BUT ?!?!
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1. 1. delece
 
chromozomu 13 byla spjata s

 
významně

 nižší
 
účinností

 
thalidomidu

 
a chovala se jako 

nezávislý prognostický faktor
 

2. 2. udržovací
 
léčba thalidomidem

 
neměla vliv na    

celkové
 
výsledky pokud bylo dosaženo poklesu 

paraproteinu
 
pod 90% vstupní

 
hodnoty (VGPR). 

Thalidomide
 
maintenance

 
after

 
AT-

 Trial
 
IFM 99 02 

ThalidomideThalidomide
 
maintenancemaintenance

 
afterafter

 
ATAT--

 TrialTrial
 
IFM 99 02 IFM 99 02 
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3. 3. Toxicita podané
 
udržovací

 
léčby přitom byla  

významná. Více než
 
třetina nemocných (39%) 

muselo léčbu předčasně
 
ukončit. 

Průměrná
 
podávaná

 
dávka byla 200mg (50-400mg). 

Thalidomide
 
maintenance

 
after

 
AT-

 Trial
 
IFM 99 02 

ThalidomideThalidomide
 
maintenancemaintenance

 
afterafter

 
ATAT--

 TrialTrial
 
IFM 99 02 IFM 99 02 
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ProtocolsProtocolsProtocols
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VELCADE based
 
regimens

 CVD junior and
 
senior   

VMP junior and
 
senior

 (VD   junior and
 
senior)    

THALIDOMIDE based
 
regimens

 CTD junior and
 
senior   

MPT
 
junior and

 
senior

 (TD   junior and
 
senior)                       

(Cyclophosphamide
 

or
 

melphalan; corticoids; new
 

drug)      

VELCADE based
 
regimens

 CVD junior and
 
senior   

VMP junior and
 
senior

 (VD   junior and
 
senior)    

THALIDOMIDE based
 
regimens

 CTD junior and
 
senior   

MPT
 
junior and

 
senior

 (TD   junior and
 
senior)                       

(Cyclophosphamide
 

or
 

melphalan; corticoids; new
 

drug)      
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1.  V1.  Vššechny protokoly rytmus 4 týdnechny protokoly rytmus 4 týdnůů
 2.  Modulace intenzity JUNIOR vs. SENIOR2.  Modulace intenzity JUNIOR vs. SENIOR

 3.  D3.  Důůraz na raz na monitoracimonitoraci
 
toxicity a toxicity a ččasnasnéé

 redukce dredukce dáávek pvek přři st. IIIi st. III--IV  IV  
4.  KOMBINACE:4.  KOMBINACE:

 kortikoid + alkylakortikoid + alkylaččnníí
 
lláátka + nový ltka + nový léékk

 5.  Mo5.  Možžnost výbnost výběěruru

Změny oproti protokolům z roku 2005ZmZměěny oproti protokolny oproti protokolůům z roku 2005m z roku 2005
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CTD junior    vs
 

senior 

JUNIOR                                      SENIOR
 Cyclophosphamide

 500mg i.v.           day
 

1, 15   vs.   Daily               50 mg
 (625mg p.o.)                               

Thalidomid
 200 mg                                                      100 mg

 Dexamethazon 
40 mg             day

 
1-4,  15-18                          20 mg

 

CTD junior    vs
 

senior 

JUNIOR                                      SENIOR
 Cyclophosphamide

 500mg i.v.           day
 

1, 15   vs.   Daily               50 mg
 (625mg p.o.)                               

Thalidomid
 200 mg                                                      100 mg

 Dexamethazon 
40 mg             day

 
1-4,  15-18                          20 mg
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CYCLOPHOSPHAMIDE based
 
regimens

 (CVD, CTD, CD) 

versus 

MELPHALAN based
 
regimens

 (MPT, VMP, MP)      

CYCLOPHOSPHAMIDE based
 
regimens

 (CVD, CTD, CD) 

versus 

MELPHALAN based
 
regimens

 (MPT, VMP, MP)      
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ConlusionsConlusionsConlusions
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Autologous transplantation
is gold standard  

for newly diagnosed patients
with MM at age under 65

and
re-transplantation is very good

treatment option
for relapsed patients

AutologousAutologous transplantationtransplantation
isis goldgold standard  standard  

for for newlynewly diagnoseddiagnosed patientspatients
withwith MM MM atat ageage underunder 6565

andand
rere--transplantationtransplantation isis veryvery goodgood

treatmenttreatment optionoption
for for relapsedrelapsed patientspatients
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To use To use thalidomidethalidomide
 
basedbased

 
regimentregiment

 as as firstfirst
 
line line treatmenttreatment

 in in allall
 
elderlyelderly

 
patientspatients

 upup
 
front front 

{activation from April 1, 2007}{activation from April 1, 2007}

Our
 
strategy

 
for routine

 
life

 
in period 2007-2010  OurOur

 
strategystrategy

 
for for routineroutine

 
lifelife

 
in period 2007in period 2007--2010  2010  
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To use VELCADE/THALIDOMIDETo use VELCADE/THALIDOMIDE
 basedbased

 
regimentregiment

 as as secondsecond
 
andand

 
thirdthird

 
line line treatmenttreatment

 in in allall
 
patientspatients

Our
 
strategy

 
for routine

 
life

 
in period 2006-2010  OurOur

 
strategystrategy

 
for for routineroutine

 
lifelife

 
in period 2006in period 2006--2010  2010  
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WeWe
 
needneed

 
use use newnew

 
drugsdrugs

 
in in elderlyelderly

 
patientspatients

 to to achieveachieve
 
thethe

 
similarsimilar

 
resultsresults

 
as in as in youngeryounger

 patientspatients
 
usingusing

 
autologousautologous

 
transplantationtransplantation

 

WeWe
 
needneed

 
lessless

 
toxictoxic
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1.  Kdo si nen1.  Kdo si neníí
 
zcela jistý s optimzcela jistý s optimáálnlníí

 llééččbou bou --
 
neudneuděělláá

 
chybu chybu 

2.  Optimalizace l2.  Optimalizace lééččby novými lby novými léékyky
 (p(přříínos versus nenos versus nežžáádoucdoucíí

 
úúččinky) inky) 

3.  Mo3.  Možžnost spolenost společčnnéého hodnocenho hodnoceníí
 
datdat

 a ra růůzných protokolzných protokolůů
 4.  4.  Ochrana lOchrana léékakařůřů

 
--

 
llééččba podle ba podle guidelinesguidelines
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a protokolůVýhody spoleVýhody společčných algoritmných algoritmůů
 
a protokola protokolůů
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